
1

Technology Opportunities for 
Improved Nutrient Removal from 
Human Waste

Emerging algae, electrochemical, and membrane technologies
to improve smaller-scale treatment of domestic wastewater and fecal sludge

August 2020



Table of Contents

About this Report

Nutrient pollution negatively impacts 
oceans and inland water bodies. This 
report highlights emerging technologies 
that show promise for reducing the cost of 
treating nitrogen or phosphorus at 
smaller-scale, domestic wastewater and 
fecal sludge treatment facilities. The 
report focuses on three promising 
technology areas—algae-, 
electrochemical-, and membrane-based 
treatments. 

Readers will gain an initial understanding 
[...]
These processes could be attractive as an energy efficient form 
of ammonium removal as they do not require aeration or 
heating of the wastewater in temperate zones. The research 
group is working to scale up the technology.

Related patents include US10479712B2. 

Learn More

26

Electrochemical-
based treatment

Illustrative Example

Photo from Melany Ruiz

https://pubs.rsc.org/en/content/articlepdf/2019/EW/C9EW00366E
https://patents.google.com/patent/US10479712B2/en?oq=10479712
http://pjrg.princeton.edu/research/


27

Common Advantages

Common Limitations

• Potential for high nutrient removal.
• Low footprint/space requirement.
• Produces separated stream of concentrated 

nutrient ions, enabling reuse.
• Removes need for precipitation chemicals. 

• Lack of detailed technoeconomic analyses 
related to energy demand, costs, and 
robustness.

• Cost and O&M impacts from membrane fouling.
• Can require elevated temperature and pressure.

Membranes selectively restrict the passage of 
solvents (like water) and solutes (like ions and 
solids). This can result in solute-rich liquid on one 
side of the membrane. 

Overview

1RTI interview with interviews with academic sanitation technology researcherXie et al, 2015

The described permutations and example developers are not exhaustive of all membrane-
separation-based wastewater and fecal sludge treatment approaches.

Electrochemical
based treatment

Membrane separation is 
particularly interesting for 

applications requiring small 
footprint, and the technology 
is ready to be piloted now.”1

Membrane-
separation-

based treatment Pressure-driven: Pressure drives 
water through a membrane, and 
solutes of a certain size are 
contained. Examples include nano 
filtration, ultra filtration, and 
reverse osmosis (RO). 
Osmotically-driven: In forward 
osmosis (FO), osmotic pressure 
generated by a draw solution 
draws water across a 
semipermeable membrane.

Thermally-driven: In membrane 
distillation, hydrophobic 
membranes provide barriers to 
liquid phase material, allowing 
vapor (e.g., water vapor) to pass. 
Electrically-driven: In 
electrodialysis, ions from a feed 
solution are passed through an 
ion-exchange membrane under 
the influence of an applied 
electric potential.

Example Permutations Example Tech Developers
Pure Water Monterey utilized RO to manage 
nitrogen. Cerahelix’s pico filtration technology 
was combined with electrocoag to remove 
nitrogen and phosphorus from dairy WW. 
Digester Organics’ two-step RO tech has been 
demonstrated in dairy WW.

BLUE-tec’s FO system is being evaluated for 
nutrient extraction in 0.2–2 m3/hour pilots. 
Hollow-fiber FO tech developed by Nanyang 
Technical University has been licensed by 
de.mem, with a focus on industrial WW.

Vuna’s membrane distillation process has 
been piloted to distill nitrogen-rich liquid 
fertilizer from urine. BLUE-tec offers 
membrane distillation technology as well.

Stanford researchers demonstrated 
electrochemical stripping for nitrogen 
recovery. Triangle Environmental was awarded 
an EPA grant in 2020 to apply their electro 
dialytic nutrient recovery tech to 
decentralized WW streams. Saltworks piloted 
electrodialysis reversal tech and achieved 95% 
ammonia reduction from WWTP centrate.

https://core.ac.uk/download/pdf/77984375.pdf
https://purewatermonterey.org/wp/wp-content/uploads/M1W-Final-Title-22-Engineering-Report-April-2019.pdf
https://www.cerahelix.com/
../(https:/www.bluetechforum.com/wp-content/uploads/Cerahelix-DRAFT-Case-Study-BlueTech-Forum-2018-Innovation-Showcase.pdf
https://digestedorganics.com/industrial-municipal/
https://digestedorganics.com/wp-content/uploads/2019/10/Digested-Organics-Two-Step-Reverse-Osmosis-Brochure-2019-Print.pdf
https://www.digestedorganics.com/wp-content/uploads/2018/10/Digested-Organics-VPIC-Presentation-Dist.pdf
https://www.blue-tec.nl/forward-osmosis
https://www.alliedwaters.com/news/core-water-project-launched-with-pilot-plant-at-wehl-wwtp/
https://www.ntuitive.sg/whats-going-on/our-news/2018-08-24
https://demembranes.com/products/hollow-fibre-forward-osmosis/
http://www.vuna.ch/
https://www.blue-tec.nl/membrane-distillation
https://www.researchgate.net/publication/322278718_Electrochemical_Stripping_to_Recover_Nitrogen_from_Source-Separated_Urine
https://www.epa.gov/newsreleases/epa-awards-100000-triangle-environmental-health-initiative-durham-nc-develop-innovative
https://www.saltworkstech.com/wp-content/uploads/2017/08/Ammonia-Splitter-Treatment-Landill-Leachate-Plant-Centrate-Presentation-Saltworks-Technologies.pdf


Electrochemical Stripping to 
Recover Nitrogen
Stanford University 
Dr. William Tarpeh’s electrochemical stripping approach 
combines electrodialysis and membrane stripping to selectively 
recover nitrogen from nitrogen-rich wastewaters. 

Demonstrated at a lab scale with urine in 2018, the technology 
selectively recovered nitrogen with 93% efficiency—requiring 
30.6 MJ of energy per kg N recovered, which is competitive 
with existing nitrogen removal technologies.1 In 2019, the 
technology was shown to work across a variety of 
concentrations and temperatures.2

Tarpeh’s lab is working now to pilot and scale up the 
technology, both through partners and facilities at Stanford and 
through partnership with DELVIC Sanitation Initiatives in 
Senegal. 

Learn More

1. pubs.acs.org/doi/pdf/10.1021/acs.est.7b05488, 
2.www.sciencedirect.com/science/article/abs/pii/S0043135419310000?via%3Dihub
Photo by Anna Kogler

28

Membrane-
separation-

based treatment 

Illustrative Example

https://cheme.stanford.edu/people/william-tarpeh
https://cap.stanford.edu/profiles/viewCV?facultyId=190189&name=William_Tarpeh
https://water.stanford.edu/people/william-abraham-tarpeh
https://pubs.acs.org/doi/pdf/10.1021/acs.est.7b05488
http://www.sciencedirect.com/science/article/abs/pii/S0043135419310000?via%3Dihub


29

BE PART OF THE SOLUTION
§ Act NOW as governments around the world are introducing 

new nutrient-focused permit requirements; action is needed to 
ensure cost-effective solutions are adopted.

§ Learn More about innovative, efficient nutrient-removal 
technologies for domestic wastewater.

§ Invest or Partner with technology providers, utilities, and 
governments to reduce nutrient pollution—protecting water 
bodies and the economies they support.



30

RTI Innovation Advisors is a division of RTI International, an independent, nonprofit research institute dedicated 
to improving the human condition. We combine scientific rigor and technical expertise to deliver solutions to the 
critical needs of clients worldwide. 

Contact: innovationadvisors@rti.org

RTI Innovation Advisors accelerates business success and social 
impact in the global sanitation market by providing business advisory 
support, opportunity scouting, and pilot testing to de-risk and 
accelerate the path to market for sanitation solutions. 

Please visit us at www.rtiinnovationadvisors.org/sectors/sanitation 



Appendix A – Existing Methods for Nutrient Removal 



Biological and physical/chemical processes each 
have their own inherent benefits and limitations.

High-level comparison of 
biological and 
physical/chemical processes 
for nitrogen and 
phosphorous removal.

Innovative technologies 
offering variations on these 
processes may mitigate 
disadvantages described 
here.

Biological Processes Physical/Chemical Processes

Advantages • Lower cost
• Often lower energy

• Rapid and repeatable

Limitations • Relatively slow
•Microbes may be 

disrupted
• Potential challenges 

implementing at very 
small scales

• High consumables
• High waste products
• High temperature and 

pressure

Reaction 
speed

• Liquid (minutes to hours)
• Solids (days to weeks)

• Liquid (seconds to minutes)
• Solids (minutes to hours)

Energy input • Low to moderate • High

Operating 
conditions

• Ambient temperature 
and pressure

• Often highly elevated 
temperature and pressure

Safety risks • Low to moderate 
(varying based on 
microbes used)

• High (if high temp/pressure 
or if toxic chemicals used) 

Consumables • Low to moderate • High

Waste products • Low to moderate • High (metals, oxidants)



Nutrient removal technologies leverage these processes to treat human waste.

Nutrient Focus Process Used to Remove Nutrients 

Generic technology name N P Biologic Physical/Chemical

Nitrification/denitrification • •

Partial nitrification/anaerobic ammonia oxidation • •

Enhanced biological phosphorous removal • •

Algae-based treatment • • •

Constructed wetlands • • •

Air stripping • •

Breakpoint chlorination • •

Chemical precipitation • •

Adsorption media • • •

Membrane separation • • •

Electrochemical treatment • • •

Technologies for nutrient removal from wastewater

On the following slides, an overview of some of the most common technologies currently used for nutrient removal from human 
waste, like WW and FS, are provided. The overview is not intended to highlight the best emerging technologies in these categories. 
Rather, it is intended to provide readers new to nutrient removal technologies an initial understanding of existing processes.



34

Common Advantages

Common Limitations

• Provides most cost effective and common 
method for N removal from wastewater

• Can achieve target effluent TN in many cases

• May rely in energy input and/or external carbon 
sources to achieve target effluent TN 

• Has relatively long reaction time
• Can require large footprints and other factors 

that present financing challenges

This is a biological treatment process. First, 
ammonium and nitrite are oxidized by autotrophic 
bacteria to form nitrate (nitrification) under 
aerobic conditions; then heterotrophic 
microorganisms reduce nitrate to form nitrogen 
gas (denitrification) under anoxic conditions. 

Overview

1EPA 2 , 2EPA 1, 3EPA 1 *(these costs in 2012 dollars 4HAMK 2018, 5Fluence pilot,), 6EPA 3 and assuming influent TN 
of 50 mg/L for Table 2-1 values

The described nutrient removal, permutation, costs, technologies and technologies providers are 
not exhaustive. Technology Overview

Nitrification/Denitrification Common Permutations
Variations range in complexity, footprint, nutrient removal efficiency, and other 
factors. The most common system variations at WWTPs are suspended growth 
(e.g., Modified Ludzck Ettinger, Bardenpho, oxidation ditches, SBR and others)2; 
attached growth and hybrid systems (e.g., IFAS, MBBR, MBR, and others) are also 
used.2 Nitrification/ denitrification may occur in sequenced reactors or 
simultaneously—such as in simultaneous nitrification/denitrification (SND)—
within the same reactor if both aerobic and anoxic zones exist; this can occur in 
oxidation ditches and membrane aerated biofilm reactors (MABRs).

Cost Considerations
Costs vary based on existing infrastructure, land availability, technology selected, 
facility size, and other factors. EPA3 notes achieving <0.6-1.4 mg/L TN— at 94–
98% removal efficiency—costs 1.27-3.58 *USD/gpd in capex and 0.05-0.09 
*USD/gpd in opex using variety of biological systems and filtration. They noted 3–
8 mg/L TN (79-92% removal efficiency) can be achieved for <0.1-94.4 8USD/gpd 
capex and <0.01–1.85 *USD/gpd capex using a range of biological process 
variations. 

Illustrative Technologies and Providers
Engineering firms, like Black & Veatch and Stantec, offer clients a variety of 
nitrification / denitrification process variations. In a suspended growth process4

variation, microorganisms are suspended in WW. An anaerobic process, 
commonly the activated sludge process, degrades organic matter first; then 
denitrification occurs in an anoxic tank. Settled biomass is return to aeration or 
removed.

In an emerging variation, MABRs are offered by Dupont, Suez, and Fluence. 
MABR enables simultaneous nitrification/denitrification within a membrane-
attached biofilm layer. System design enables low-energy oxygenation, small 
footprint, and other benefits. A 0.11 KLD installation achieved 10 mg/L TN in a 
one-year pilot.5

Typical Nutrient Removal
N P
High N/A
80%4 to >95%1 at US 
sewage treatment plants

although many processes 
incorporate P removal

https://www.epa.gov/sites/production/files/2019-02/documents/nutrient-control-design-manual-state-tech.pdf
https://www.epa.gov/sites/production/files/2019-02/documents/nutrient-control-design-manual-state-tech.pdf
https://www.epa.gov/sites/production/files/2019-02/documents/nutrient-control-design-manual-state-tech.pdf
https://www.epa.gov/sites/production/files/2019-02/documents/nutrient-control-design-manual-state-tech.pdf
https://www.epa.gov/sites/production/files/2015-04/documents/nutrient-economics-report-2015.pdf
https://www.epa.gov/sites/production/files/2015-04/documents/nutrient-economics-report-2015.pdf
https://www.hamk.fi/wp-content/uploads/2018/07/HAMK-New-opportunities-of-nutrient-recycling-in-water-services.pdf
https://www.fluencecorp.com/mabr-test-stanford-university/
https://www.epa.gov/sites/production/files/2019-08/documents/municipal_nutrient_removal_technologies_vol_i.pdf
https://www.bv.com/industries/water/wastewater-biosolids
https://www.stantec.com/en/markets/water/wastewater-treatment
https://www.oxymem.com/en-ie/what-is-mabr
https://www.suezwatertechnologies.com/products/biological/zeelung
https://www.fluencecorp.com/mabr/


35

Common Advantages

Common Limitations

• Lower energy per N removal, as the process 
requires less oxygen

• Lower external carbon requirement
• Lower alkalinity demand 

• Slow process due to low growth rate
• Sensitive to operating conditions including pH, 

temperature, and others
• High capex

This is a biological treatment process. First, 
ammonia oxidizing bacteria oxidize half of available 
ammonia to produce nitrite, in a process called 
partial nitrification or nitritation; then, annamox 
bacteria oxidize ammonia using nitrite to produce 
N gas (without the organic C substrate required for 
conventional, heterotrophic denitrification).

Overview

1CH2M Hill 2017 , 2USEPA 2013, 3AECOM 2017,4Nifong et al 2013 ,5AECOM 2017, 6Veolia

The described nutrient removal, permutation, costs, technologies and technologies providers are 
not exhaustive.Technology Overview

Partial nitrification –
anaerobic ammonia 
oxidation

Common Permutations
Typically utilized as a side-stream process for nitrogen removal, although 
mainstream deammonification and nitrite shunt variations are emerging.2

Proprietary technologies vary in configuration and include upflow granular sludge 
beds, granular sludge SBRs, single or multi-stage MBBR, and 2-stage SBR or tanks 
with clarifiers.

Cost Considerations
Systems typically have a high capex but offer opex benefits that can enable cost 
recovery in some cases. In one study, DEMON® system were demonstrated to 
payback costs over a 9-year period, saving one facility $8.5M USD/year from 
reduced methanol, alkalinity, and sludge processing.3

Illustrative Technologies and Providers
Available from at least five providers and installed at >175 sites as of 2017.3 

Suppliers of suspended growth SBR variations include Suez and World Water 
Works. The latter’s DEMON® technology provides N removal via 
deammonification in either continuous or SBR operating modes. It demonstrated 
80% ammonia removal from side stream wastewater at a 56KLD plant on one 
study.4

Veolia is a provider of an attached growth and MBBR variation. In their ANITA™ 
Mox process, the attached growth biofilm contains the reaction;5 MBBR reduces 
the risk of losing annamox biomass.3 The system includes a patented aeration 
process. It achieved 85% TN and 95% ammonia reduction in one study.6

Typical Nutrient Removal
N P
High N/A
70% to >90% TN removal1 though many processes 

incorporate P removal

https://www.rmwea.org/docs/JTAC_05-2017_B-W.pdf
https://www.epa.gov/sites/production/files/2019-02/documents/emerging-tech-wastewater-treatment-management.pdf
https://www.mi-wea.org/docs/7._Pugh_Lucy-Deammonification_for_Cost-Effective_Sidestream_Treatment.pdf